
IAEA-TECDOC-1444

Optimization of the coupling
of nuclear reactors and

desalination systems
Final report of a coordinated research project

1999–2003

June 2005



IAEA-TECDOC-1444

Optimization of the coupling
of nuclear reactors and

desalination systems
Final report of a coordinated research project

1999–2003

June 2005



 

The originating Section of this publication in the IAEA was: 
 

Nuclear Power Technology Development Section 
International Atomic Energy Agency 

Wagramer Strasse 5 
P.O. Box 100 

A-1400 Vienna, Austria 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

OPTIMIZATION OF THE COUPLING 
OF NUCLEAR REACTORS AND DESALINATION SYSTEMS 
[...]
removed from the condenser section located above the heater. The LTE unit is maintained at a 
vacuum of about 710 mm of Hg to facilitate evaporation of water at low temperature of about 

77



410C. The seawater before entering the heater section is pre heated in the condenser, which in 
turn condenses the steam produced in the heater.  

 
 

Figure 2.25: Schematic flow diagram of LTE Desalination System. 
 
Seawater jet ejectors are used to create vacuum in the LTE unit as also to remove un-
evaporated seawater (brine concentrate) from the outlet of heater section. The product water is 
taken out from the base of condenser with the help of a pump. The main design parameters of 
the LTE unit are listed in Table 2.18. 
 
2.2.2. Reverse osmosis (RO) 
  
Osmosis is the natural process by which water flows through a semi-permeable membrane 
from pure or dilute solution to a more concentrated solution. The flow continues until the 
resulting osmotic head equals the osmotic pressure of the solution. If a pressure higher than 
the natural osmotic pressure of the solution is applied to it, the direction of the water flow is 
reversed. 
 
The solution becomes more concentrated, and purified water is obtained on the other side of 
the membrane, hence the term Reverse Osmosis (RO). The RO desalination process was 

78



developed in the USA in the 1960s, and a first test plant was built in 1965. Since its 
commercial application to seawater in 1970, plants of larger and larger capacity have been 
designed, constructed and operated successfully. 
 

TABLE 2.18: MAIN DESIGN PARAMETERS OF BARC LTE PLANT 
 

Product water output, m3/h 1.25 
Seawater salinity, ppm 35000 
Product water quality, ppm 20 
Total seawater requirements for cooling, m3/h 144 
Feed seawater requirements  (part of total requirements), m3/h 4.5 
Hot water temperature, 0C 65 
Operating pressure, bar 0.08 
Waste heat requirements, MW(th) 1 
Electric power consumption, kW(e)  
     If seawater is available at 6 bar 2.25 
     If seawater is available at 1 bar 15 
Heat transfer coefficient, kW.m-2. K-1  
     Heater section 0.8 
     Condenser section 1.0 
 
An RO desalination plant consists mainly, as shown in Figure 2.26, of a pre-treatment section, 
a high-pressure pump section, a membrane module section, and a post-treatment section. In 
general all modern large-scale RO plants use power recovery turbines where the pressure of 
the concentrate is utilized to reduce the overall power consumption of the system. 
 
Membranes can be sensitive to pH, temperature, chemicals, etc., and are highly sensitive to 
fouling and clogging. Proper design of the system and pre treatment of the water can 
minimize these problems and hence protect the membranes. 
 
The principles governing the operation of RO plants are: 

1. The water flux through any given membrane is proportional to the effective pressure 
difference across it. 

2. Salt also diffuses through the membranes. This diffusion is independent of the 
pressure difference, and depends only on the difference in concentration between the 
feed and product waters and the nature of the membrane. 

 
In the process, saline water is pumped to pressurize it against a membrane in a container. As 
desalted water from the feed solution passes through the membrane, the remaining solution 
becomes more concentrated. A valve allows portion of the feedwater to be discharged without 
passing through the membrane. Without this discharge (or blow down) the concentration of 
dissolved salts in the feed solution would continually increase, requiring the pump to add 
ever-increasing energy to overcome the increased osmotic pressure, and precipitation of 
supersaturated constituents in the brine would occur. 
 
The product water emerging from the membrane assembly generally needs some type of post-
treatment before being distributed as potable water. Such post-treatment includes pH 
adjustment, usually by the addition of a base, removal of dissolved gases such as H2S and 
CO2 by air stripping, and/or disinfecting. 
 

79



An advanced concept for the design and operation of RO seawater desalination systems was 
developed by CANDESAL, Canada. Some of the key features of this advanced approach to 
reverse osmosis system design and operation are:  
 

 
 

Figure 2.26: Simplified flow diagram of RO System. 
 
Preheating of the feed water 
This concept utilizes low grade heat that is otherwise lost in such essential but 
environmentally unfriendly power production elements as condenser cooling systems where 
very large quantities of water, typically 10 degrees and more above ambient, are discharged 
into the environment. The operation of RO systems at higher temperatures increases the 
efficacy of production. Cost savings are found at all temperatures where waste heat can be 
used to preheat the feed water. But the overall savings depend on a number of factors that is 
site specific including the TDS of the feed water, the size of the plant, etc. A criticism of 
preheated feed water that has sometimes been expressed is the fact that, as the temperature 
goes up, the TDS of the product water rises. This is of course correct if all other factors 
remain the same; however, this effect is manageable with correct system design. 
 
Operation at high feed water pressure 
High-pressure operation is another key feature of this advanced design concept. While many 
RO system designers and membrane manufacturers themselves will advocate use of lower 
pressures to save energy costs in water production, operation at higher pressures leads to 
significant water production increases. Analytical studies carried out by CANDESAL have 
shown that the apparent increase in pumping costs due to the higher pressure is offset by 
increased water production and is ameliorated further by the use of energy recovery. 
CANDESAL studies has also shown that as the feed pressure increases, with all other factors 
remaining the same, the TDS of the product water decreases [2.10]. 
 
The use of ultra filtration as an effective pretreatment method 
Another key feature is the use of ultra-filtration (UF) pretreatment of the feed water rather 
than the extensive use of mechanical filtration and chemicals. Chemical pretreatment is not 
only a major cost in the operation of an RO plant, it is also a source of environmental 
pollutants. Through the use of UF membranes, the system uses a minimal amount of chemical 
pretreatment and thus lowers the cost of water production, and the associated environmental 
burden, significantly over time. A second and equally important benefit of UF pretreatment is 
the broadening of the acceptable performance envelopes for the RO membranes that accrues 
with the use of very clean feed water that has not been subject to chlorination, has a very low 
silt density and turbidity, and is virus and bacteria free. 

80



Energy recovery 
Energy recovery is used in the system design to take advantage of energy that would 
otherwise be lost by the direct rejection of the high-pressure brine. Significant progress has 
been made in energy recovery systems in recent years and it is expected that progress in this 
area will continue to reduce the cost and raise the efficiency of these systems. Today there are 
a number of these products on the market that could be incorporated in a plant to increase the 
level of cost saving. 
 
Site specific optimization 
The importance of site-specific optimization cannot be over-emphasized and is a key 
component in this advanced RO system design. Many factors influence the ultimate cost of 
the product water and need to be considered when designing a plant. This stresses the 
importance of considering all of a site’s characteristics when developing and optimizing a 
plant design, (e.g. the make-up of the feedwater, the availability of waste heat, seasonal and 
other variations in feedwater quality and temperature, the owner’s specific needs with respect 
to water production minimums and maximums, system management requirements. and so on). 
 
Management and control system 
One of the most important aspects of the design of an advanced RO desalination plant where 
minimum life cycle water costs are the goal is the design and configuration of the 
Management and Control System. Not only does the Management and Control System 
remove the task of the general determination of optimal operation conditions for the plant 
from the operators, it also, by being a real time system monitor, allows for the minute by 
minute adjustment of the system operating parameters to optimally accommodate varying 
conditions in the feed stream. This real-time capability is especially important on large plants 
(above 100,000 m3/day) located on river estuaries and other locations where tidal action 
causes very large changes in the diurnal levels of dissolved solids, turbidity and silt density. 
 
BARC, India designed an RO plant to produce 1800 m3/day of very pure quality from 
seawater as part of the 6300 m3/day hybrid MSF-RO to be coupled with Madras Atomic 
Power Station (MAPS) at Kalpakkam. The technical specifications of the RO plant are given 
in Table 2.19 and the process flow sheet in Figure 2.27. 
 

TABLE 2.19: TECHNICAL SPECIFICATIONS OF THE 1800 m3/d RO PLANT 
 
(A) Product water output 75 m3/h 
(B) Product water quality  550 ppm TDS 
(A) Sea water requirements 214.3 m3/h 
(B) Sea water TDS 35 000 ppm 
% recovery 35% 
Membrane element 8040-HSY-SWCI
Average salt rejection 98.5% 
Operating pressure 58 bar 
Operating temperature 36-38 0C 
Energy consumption 6 kW.h/ m3 

 
 

81



 
 

Figure 2.27: Process flow sheet of the 1800 m3/day RO Plant/ 
 
The plant is based on advanced thin film composite membranes that are capable of desalting 
seawater to produce less than 500 ppm total dissolved solids (TDS) product water. These 
membranes can withstand a temperature of 36–380C during their entire life (3–4 years). An 
energy recovery system is installed in the reject stream to recover energy so that the overall 
energy consumption is reduced by 30%.  
 
Seawater normally contains about 35 000 ppm dissolved solids besides suspended and 
biological matter. Shock injection of chlorine is carried out to maintain the residual chlorine 
at a level of 2–3 ppm to prevent marine growth. It is passed through a clarifier and a pressure 
sands filter to remove the suspension and colloidal particles from the seawater, and then 
through activated carbon filters to remove the organic materials. Dechlorination of the 
seawater is achieved using NaHSO3. Acid dosing is done to minimize carbonate scaling. 
Cartridge filters are installed in line to remove the fine particles (5 pm and above) before they 
reach the high-pressure pumps and RO modules. The RO system pumps the pretreated 
seawater (at about 50–70 bar) through RO modules. Part of the water (30–40%) permeates 
through the membrane as product water of potable quality. The remaining concentrated 
seawater emerges as water to the sea. Part of the energy is recovered from the reject seawater 
by the energy recovery turbine, reducing the specific energy consumption. After degassing, 
the product water is dosed with soda ash or lime to adjust the pH. 
 
2.2.3. Hybrid systems 
 
There are many ways to improve the efficiency and cost of product water of desalination 
plants. One mean is to combine two or more desalination systems resulting in a hybrid plant. 
Hybrid systems can offer performance improvement, savings in pre-treatment and overall cost 

82



reduction. A number of hybrid desalination systems have been proposed over the past years 
such as [2.6]: 

• Combination of RO with distillation processes. 
• Combination of vapor compression (VC) with distillation processes. 
• Combination of RO and VC processes. 

 
In order to gainfully employ the years of experience and expertise in various aspects of 
desalination activity, BARC (India) has undertaken installation of a demonstration scale 
hybrid MSF-RO desalination plant coupled to 220 MW(e) PHWR station at Kalpakkam, 
Madras in the Southeast coast of India (presently operating at 170 MW(e) only). The hybrid 
plant will have a capacity of 6300 m3/d, and will thus meet the dual needs of 1000 m3/d 
process water for the nuclear power plant and drinking water for the neighboring people. 
 
The hybrid plant aims for demonstrating the safe and economic production of good quality 
water by nuclear desalination of seawater. It comprises a 4500 m3/d MSF plant (described in 
section 2.1.1.1) and an 1800-m3/d RO (described in section 2.2.2) plant. The MSF section 
uses low-pressure steam from Madras Atomic Power Station (MAPS).  
 
The objectives of the hybrid MSF-RO are as follows: 

• to establish the indigenous capability for the design, manufacture, installation and 
operation of nuclear desalination plants 

• to generate necessary design inputs and optimum process parameters for large scale 
nuclear desalination plant 

• to serve as a demonstration project to IAEA welcoming participation from interested 
member states. 

 
The hybrid plant is envisaged to have a number of advantages: 

• A part of high purity desalted water produced from MSF plant will be used for the 
makeup demineralized water requirement (after necessary polishing) for the power 
station. 

• Blending of the product water from RO and MSF plants would provide requisite quality 
drinking water. 

• The RO plant will continue to be operated to provide the water for drinking purposes 
during the shutdown of the power station. 

 
The hybrid MSF-RO requires around 2000 m3/hr seawater. Process cooling water from 
MAPS out-fall seal pit is used as a source of seawater supply for hybrid MSF-RO. The out-
fall seawater temperature varies from 26–320C which is about 40C higher than ambient 
temperature due to heat being rejected from the process cooling water system. The cooling 
water discharge has no debris since the intake water passes through the trash rack and 
travelling water screens. It is reported to have less bio-fouling potential.  
 
The steam at around 3.5 bar pressure will be tapped from the manholes in the cold reheat lines 
after HP turbine exhaust from both the nuclear reactors. The moisture content will be 
removed through a moisture separator and steam will be sent to intermediate isolation heat 
exchanger (IHX) to produce process steam (using demineralized water) for the brine heater of 
the MSF plant. The condensate from the isolation heat exchanger is returned back to the 
power station de-aerator section, while the condensate from the brine heater is sent back to the 
isolation heat exchanger. Adequate provisions for monitoring and control have been made for 

83



 

isolation of the steam supply in case of shut down of the reactor and/or the desalination plant. 
A separate steam source directly from the reactor is to be utilized for ejectors of the MSF 
plant (after passing through another isolation heat exchanger). 

For feed seawater to the project, two alternatives have been envisaged out of which one would 
be selected soon after the ongoing detailed techno-economic studies are completed. One 
source is the return process seawater, which will be delivered through a concrete conduit 
under gravity to the sump of the desalination plant from where it will be pumped to the MSF 
plant. Alternately, possibility of an exclusive intake for supply of raw seawater is also being 
investigated. The return stream of cooling seawater from the reject stages of MSF plant will 
be blended with raw sea water to bring down the temperature to 36–380C before the same is 
sent to the pre-treatment section of RO module. 

In addition to the Indian hybrid nuclear desalination plant, currently under construction, other 
hybrid desalination systems have been investigated in the preliminary stages of other projects 
within this CRP. INET, China considered the coupling of the hybrid plants (LT-HTME/RO) 
and (LT-HTME/VC) before deciding on VTE-MED. IPPE and other Russian institutions 